
=D
a=_ Aarti Drugs Limited

Manufacturers of : Bulk Drugs & Chemicals

Fact : Plot No. E-120, 105, 106, 119, 104
MIDC, Tarapur, Boisar - 401 506.
PrN - 401 s06. (MH).
Tet.'! (02525)272A24
Mob.: 09970052101

28 Jun,2024

To'

Sub-Regional Officer,

MIDC Office Building, Boisar Station,

Post Taps, Tarapur, Dist Palghar.

Ref; Environmental clearance lefter no. SEAC - 20I4lcR-26gnC-2 dated r2rr,January 2016, granted by
SEIAA, Govt. Of Maharashtra.

Sub : Submission of consoridatetr EC compriance report for Aarti Drugs Lttr., for proposed
expansion project for manufacturing of ApI (Bulk drugs & Intermediale) at
Plot no. E-l19/r20 & E-r05/106, MIDC Tarapur, parghar (consolidared Six monrhry
compliance report for duration of January 2024 _ June 2024).
[...]
pollutants levels namely; SPM, RSPM, SO2 NOx
(ambient levels as well as stack emissions) or
critical sectorial parameters, indicated for the
project shall be monitored and displayed at a
convenient location near the main gate of the
company in the public domain.

xxix

The project proponent shall also submit six
monthly reports on the status of compliance of
the stipulated EC conditions including results of
monitored data (both in hard copies as well as by
e-mail) to the respective Regional Office of
MoEF, the respective Zonal Office of CPCB and
the SPCB.

Noted & being done.

xxx

The environmental statement for each financial
year ending 31st March in form –V as is
mandated to be submitted by the project
proponent to the concerned State Pollution
Control Board as prescribed under the
Environment (Protection) Rules, 1986., as
amended subsequently, shall also be put on the
website of the company along with the status of
compliance of EC conditions and shall also be
sent to the respective Regional Offices of MoEF
by e-mail.

We are regularly submitted
environment statement to MPCB. Form
V (FY 2022-23) record is attached for
your reference. (Annexure XIV)























AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000158230/Indus-Id.13754 (17-03-2023 04:09:29 pm)
/QMS.PO6_F02/00 Page 1 of 10

MAHARASHTRA POLLUTION CONTROL BOARD
Tel: 24010706/24010437
Fax: 24023516
Website: http://mpcb.gov.in
Email: ast@mpcb.gov.in

Kalpataru Point, 2nd and
4th floor, Opp. Cine Planet
Cinema, Near Sion Circle,
Sion (E), Mumbai-400022

RED/S.S.I (R58)
No:- Format1.0/AS(T)/UAN
No.0000158230/CR/2303001269

Date: 17/03/2023

To,
M/s.AARTI DRUGS LTD.
Plot No. E-104,105,106,119 & 120,,M.I.D.C., TARAPUR
Palghar Your Service is Our Duty

Sub: Grant of Renewal of Consent under RED/SSI Category.

Ref: 1. Previous Consent accorded by the Board vide no.Format1.0/BO/AST/UAN
No.0000027690/O/CC-1801000827 dated 20.01.2018.

2. Earlier Amendment in Consent accorded by the Board vide
no.Format1.0/BO/AST/UAN No.0000005783/Amend-2212000058 dated
14.12.2022.

3. Environmental Clearance obtained vide no.SEAC-2014/CR-269/TC-2 dated
12.01.2016.

Your application No.MPCB-CONSENT-0000158230 Dated 04.01.2023
For: grant of Consent to Operate under Section 26 of the Water (Prevention & Control of
Pollution) Act, 1974 & under Section 21 of the Air (Prevention & Control of Pollution) Act,
1981 and Authorization under Rule 6 of the Hazardous & Other Wastes (Management &
Transboundary Movement) Rules 2016 is considered and the consent is hereby granted
subject to the following terms and conditions and as detailed in the schedule I, II, III & IV
annexed to this order:

1. The consent to renewal is granted for a period up to 31/03/2028
2. The capital  investment  of  the project  is  Rs.4.02 Crs.  (As  per  C.A Certificate

submitted by industry )
3. Consent is valid for the manufacture of:

Sr
No Product Existing

Quantity
Proposed
Quantity Total UOM

Products
1 OFLOXACIN OR 300 0 300 MT/M
2 LEVOFLOXACIN OR 300 0 300 MT/M
3 NORFLOXACIN 300 0 300 MT/M
4 NIACIN OR 7 0 7 MT/M



AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000158230/Indus-Id.13754 (17-03-2023 04:09:29 pm)
/QMS.PO6_F02/00 Page 2 of 10

Sr
No Product Existing

Quantity
Proposed
Quantity Total UOM

5 TOLNAFTATE OR 2 0 2 MT/M
6 TICLOPIDINE HCL OR 5 0 5 MT/M
7 RELOXIFENE HCL OR 2 0 2 MT/M
8 NIACIN AMIDE OR 50 0 50 MT/M
9 SPARFLOXACIN 1 0 1 MT/M

  
4. Conditions under Water (P&CP), 1974 Act for discharge of effluent:

Sr
No Description Permitted (in

CMD) Standards to Disposal Path

1. Trade effluent 23 As per Schedule-I Recycle 100% to
achieve ZLD

2. Domestic effluent 8 As per Schedule-I Soaked in soak pit
5. Conditions under Air (P& CP) Act, 1981 for air emissions:

Sr
No.

Stack
No.

Description of stack /
source

Number of
Stack

Standards to be
achieved

1 S-1 BOILER 1 As per Schedule -II
2 S-2 D.G.SET 1 As per Schedule -II
3 S-3 SCRUBBER 1 As per Schedule -II

6. Non-Hazardous Wastes:
Sr
No Type of Waste Quantity UoM Treatment Disposal

1 Coal / BRIQUETTE ASH 2 MT/Day Sale Sale to Brick
Manufacturer

7. Conditions  under  Hazardous & Other  Wastes  (M & T  M)  Rules  2016 for
treatment and disposal of hazardous waste:
Sr
No

Category No./
Type Quantity UoM Treatment Disposal

1
35.3 Chemical
sludge from waste
water treatment

180 Kg/M Co-processing
/Landfill

Co-processing through
Authorized Preprocessor
/ CHWTSDF

2

33.1 Empty barrels
/containers /liners
contaminated with
hazardous
chemicals /wastes

300 No/M Recycle*
SALE TO AUTHORIZE
RECYCLER AFTER
DECONTAMINATION



AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000158230/Indus-Id.13754 (17-03-2023 04:09:29 pm)
/QMS.PO6_F02/00 Page 3 of 10

Sr
No

Category No./
Type Quantity UoM Treatment Disposal

3
37.3
Concentration
or evaporation
residues

60 MT/M Co-processing/Landfill
Co-processing
through Authorized
Preprocessor /
CHWTSDF

4
36.2 Spent
carbon or filter
medium

50 Kg/M Co-processing/Incineration
Co-processing
through Authorized
Preprocessor /
CHWTSDF

5 28.3 Spent
carbon 34.2 MT/M Co-processing /Incineration

Co-processing
through Authorized
Preprocessor /
CHWTSDF

6
28.6 Spent
organic
solvents

166.5 MT/M Recycle
SALE TO
AUTHORIZED
RECYCLER /
REPPROCESSOR

  
Industry shall ensure disposal of Hazardous Waste to the Actual user having
permissions under Rule 9 of Hazardous and other Waste (M & TM) Rules,
2016

8. The Board reserves the right to review, amend, suspend, revoke this consent and the
same shall be binding on the industry.

9. This consent should not be construed as exemption from obtaining necessary NOC/
permission from any other Government authorities.

10. The industry shall obtain necessary permission from the Directorate of Industrial Safety
and Health (DISH).

11. The applicant shall  not carry out any excess production or produce new products
without  Consent  of  the  Board  and  without  Environmental  Clearance  wherever  it
applicable.

12. The  applicant  shall  properly  collect,  transport  &  regularly  dispose-off  the  Hazardous
Waste  to  CHWTSDF,  in  compliance of  the  Hazardous  and other  Waste  (M & TH)
Rule-2016 an keep proper manifest thereof.

13. This Consent is issued subject to an order passed or may be passed by Hon’ble NGT in
application no. 1038/2018 in the matter of CEPI.

14. The applicant shall comply with the conditions of the Environmental Clearance granted
vide letter No. SEAC-2014/CR-269/TC-2 dated 12.01.2016.

15. Industry shall install online continuous monitoring system as per CPCB guidelines &
data to be transmitted directly from Data Logger to Board server .

16. The applicant shall make an application for renewal of consent 60 days prior to date of
expiry of the consent.

 



AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000158230/Indus-Id.13754 (17-03-2023 04:09:29 pm)
/QMS.PO6_F02/00 Page 4 of 10

17. Industry  shall  comply  with  direction  issued  to  CETP  on  22.01.2021,  regarding
installation of two-way SCADA, Auto-sampler, Non-Return Valve (NRV) with positive
discharge to CETP chamber.

18. This  consent is  issued as per the Office Order for  Consent Management of  the Board
No. 12/2020 dtd. 23.12.2020.

Received Consent fee of -
Sr.No Amount(Rs.) Transaction/DR.No. Date Transaction Type

1 75000.00 TXN2301002083 13/01/2023 Online Payment
 Copy to:

 
1. Regional Officer, MPCB, Thane and Sub-Regional Officer, MPCB, Tarapur I
- They are directed to ensure the compliance of the consent conditions.
2. Chief Accounts Officer, MPCB,Sion, Mumbai



AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000158230/Indus-Id.13754 (17-03-2023 04:09:29 pm)
/QMS.PO6_F02/00 Page 5 of 10

 
SCHEDULE-I

Terms & conditions for compliance of Water Pollution Control:
1. A] As per your application, you have segregated trade effluent into weak stream &

strong stream and provided Effluent Treatment Plant (ETP) comprising of:
i) Strong COD/TDS stream of 13 CMD -  Treatment system comprising of
Primary (Collection tank,  Neutralization tank,  Equalization tank,  Flash mixer,
Primary  Clarifier/Primary  Settling  Tank)  Secondary  and  tertiary  treatment
followed  by  Psychomatric  evaporator.
ii) Weak COD/TDS stream of 10 CMD -  Treatment system comprising of
Primary (Collection tank,  Neutralization tank,  Equalization tank,  Flash mixer,
Primary  Clarifier/Primary  Settling  Tank),  Secondary  (Activated  sludge  process,
MBR), Tertiary (Pressure sand filter, Activated carbon filter), Advance treatment
(Distillation Column/ Reactor) .

B] The Applicant shall  operate the effluent treatment plant (ETP) to treat the trade
effluent  and  recycle  the  entire  treated  effluent  into  the  process  for  various
purposes such as for cooling, process & Scrubbing with metering system so as to
achieve Zero Liquid Discharge. There shall be no discharge on land or outside
factory premises.

C] The Industry shall  ensure connectivity online monitoring system to the MPCB
server including separate energy meter for pollution control system.

D] The treated effluent shall be recycled 100 %. In no case, effluent shall find its way
for gardening / outside factory premises.

2. A] As per your application, you have provided Septic Tank followed by Soak pit for
the treatment of 8 CMD of sewage.

B] The Applicant shall operate the sewage treatment system to treat the sewage so
as to achieve the following standards.

 
Sr.No Parameters Standards (mg/l)

1 Suspended Solids Not to exceed 50
2 BOD 3 days 27oC Not to exceed 30

C] The treated sewage shall be recycled for secondary purposes to the maximum
extent and remaining shall be discharged on land for gardening within premise
after  confirming  above  standards.  In  no  case,  sewage  shall  find  its  way  for
gardening  /  outside  factory  premises.

3. The Board reserves  its  rights  to  review plans,  specifications  or  other  data  relating to
plant setup for the treatment of waterworks for the purification there of & the system
for  the  disposal  of  sewage  or  trade  effluent  or  in  connection  with  the  grant  of  any
consent conditions. The Applicant shall obtain prior consent of the Board to take steps
to establish the unit or establish any treatment and disposal system or an extension or
addition thereto.

4. The industry shall ensure replacement of pollution control system or its parts after
expiry of its expected life as defined by manufacturer so as to ensure the compliance
of standards and safety of the operation thereof.

 



AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000158230/Indus-Id.13754 (17-03-2023 04:09:29 pm)
/QMS.PO6_F02/00 Page 6 of 10

5. The Applicant shall comply with the provisions of the Water (Prevention & Control of
Pollution) Act, 1974 and as amended, by installing water meters and other provisions
as contained in the said act:

Sr. No. Purpose for water consumed Water consumption quantity
(CMD)

1. Industrial Cooling, spraying in mine pits
or boiler feed 210.00

2. Domestic purpose 10.00

3. Processing whereby water gets polluted
& pollutants are easily biodegradable 15.00

4.
Processing whereby water gets polluted
& pollutants are not easily
biodegradable and are toxic

0.00

5. Gardening 8

6. The  Applicant  shall  provide  Specific  Water  Pollution  control  system  as  per  the
conditions  of  EP  Act,  1986  and  rule  made  there  under  from  time  to  time/
Environmental Clearance/ CREP guidelines.

SCHEDULE-II
Terms & conditions for compliance of Air Pollution Control:

1. As per your application, you have provided the Air pollution control (APC) system and erected following
stack (s) to observe the following fuel pattern:

Stack
No. Source

APC System
provided/prop

osed

Stack
Height(in

mtr)
Type of Fuel Sulphur

Content(in %) Pollutant Standard

S-1 BOILER Stack 36.00

COAL 834 Kg/Hr

BRIQUETTE
1460 Kg/Hr

0.5

0.06

TPM 50
Mg/Nm3

SO2 8.34
Kg/Day

TPM 50
Mg/Nm3

SO2 36
Kg/Day

S-2 D.G.SET Acoustic
Enclosure 4.00 HSD 120 Ltr/Hr 1.0

TPM 50
Mg/Nm3

SO2 57.6
Kg/Day

S-3 Process
Vent Scrubber 14.00 --NA-- 0 --NA-- - HCL 35

Mg/Nm3

2. The Applicant shall  provide Specific Air  Pollution control  equipments as per the conditions of  EP Act,
1986 and rule made there under from time to time/ Environmental Clearance / CREP guidelines.

3. The applicant shall  operate and maintain above mentioned air pollution control system, so as to
achieve the level of pollutants to the following standards:

Parameters Standards (mg/l)
 Total Particulate Matter Not to exceed 30 mg/ Nm3

4. The Applicant shall obtain necessary prior permission for providing additional control equipment with
necessary specifications and operation thereof  or  alteration or  replacement/alteration well  before its
life come to an end or erection of new pollution control equipment.

5. The Board reserves its  rights  to  vary all  or  any of  the condition in  the consent,  if  due to  any
technological  improvement  or  otherwise  such  variation  (including  the  change  of  any  control
equipment, other in whole or in part is necessary).



AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000158230/Indus-Id.13754 (17-03-2023 04:09:29 pm)
/QMS.PO6_F02/00 Page 7 of 10

 
SCHEDULE-III

Details of Bank Guarantees:

Sr.
No
.

Consent
(C2E/
C2O

/C2R)

Amt of BG
Imposed

Submission
Period Purpose of BG Compliance

Period
Validity

Date

1 C to R 2,00,000/- Existing to be
extended

Towards
Compliance of

Consent
Conditions

Continuous 30.09.2028

2 C to R 5,00,000/- Existing to be
extended

Towards O&M
Of PCS Continuous 30.09.2028

 **Existing BG obtained for above purpose if any, may be extended for period of
validity as above.

 BG Forfeiture History

Srno. Consent
(C2E/C2O/C2R)

Amount of
BG

imposed
Submission

Period
Purpose

of BG
Amount of

BG
Forfeiture

Reason of
BG

Forfeiture
NA

 BG Return details
Srno. Consent (C2E/C2O/C2R) BG imposed Purpose of BG Amount of BG Returned

NA

SCHEDULE-IV
General Conditions:

1. The Energy source for lighting purpose shall preferably be LED based
2. The PP shall harvest rainwater from roof tops of the buildings and storm water drains to

recharge  the  ground  water  and  utilize  the  same for  different  industrial  applications  within
the plant

3. Conditions for D.G. Set
a) Noise from the D.G. Set should be controlled by providing an acoustic enclosure or by

treating the room acoustically.
b) Industry should provide acoustic enclosure for control of noise. The acoustic enclosure/

acoustic treatment of the room should be designed for minimum 25 dB (A) insertion loss
or for meeting the ambient noise standards, whichever is on higher side. A suitable
exhaust muffler with insertion loss of 25 dB (A) shall also be provided. The measurement
of insertion loss will be done at different points at 0.5 meters from acoustic
enclosure/room and then average.

c) Industry should make efforts to bring down noise level due to DG set, outside industrial
premises, within ambient noise requirements by proper sitting and control measures.

d) Installation of DG Set must be strictly in compliance with recommendations of DG Set
manufacturer.

e) A proper routine and preventive maintenance procedure for DG set should be set and
followed in consultation with the DG manufacturer which would help to prevent noise
levels of DG set from deteriorating with use.

f) D.G. Set shall be operated only in case of power failure.
g) The applicant should not cause any nuisance in the surrounding area due to operation of

D.G. Set.
 



AARTI DRUGS LTD./CR/UAN No.MPCB-CONSENT-0000158230/Indus-Id.13754 (17-03-2023 04:09:29 pm)
/QMS.PO6_F02/00 Page 8 of 10

 h) The  applicant  shall  comply  with  the  notification  of  MoEFCC,  India  on  Environment
(Protection)  second  Amendment  Rules  vide  GSR  371(E)  dated  17.05.2002  and  its
amendments regarding noise limit for generator sets run with diesel.

4. The applicant shall maintain good housekeeping.
5. The non-hazardous solid waste arising in the factory premises, sweepings, etc. be disposed

of  scientifically  so  as  not  to  cause  any  nuisance  /  pollution.  The  applicant  shall  take